
  

Comox Valley 
Water Treatment Project 
Indicative Design Report 
 

DRAFT

bogjen
Typewritten Text
Schedule B.1

bogjen
Typewritten Text



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE 

 

Contact Details 

Name: Timothy Phelan, P.Eng 

North Vancouver Opus Office 
210-889 Harbourside Drive 
North Vancouver BC  V7P 3S1 
Canada 

Telephone: +1 604 990 4800 
 

Document Details: 

Date: October 10, 2017 
Reference: D-13124.00 
Status: For Issue 

Prepared by: 

Stephen Horsman, PE, P.Eng. 

 

Reviewed by: 

Carol Campbell, P.Eng. 

 

Approved for Release by: 

Timothy Phelan, PE, P.Eng. 

 

DRAFT

[...]
Recovery clean frequency (assumed) 6 times per year 

 

 Primary Disinfection 
For the direct filtration option, UV provides the additional 0.5 log inactivation post filtration that is required to 
achieve the 3-log inactivation of Giardia and Cryptosporidium treatment objective.  A 2.0-log inactivation capacity 
is selected for this design to provide additional safeguard in the event of a turbidity breakthrough.  In such an 
event, all UV reactors would be applied to full power for maximum inactivation.  At this sizing, the UV facility 
would be able to provide 3-log activation for most of the low flow periods during which turbidity has historically 
occurred.  The following Table 7-15 summarizes the design criteria.  A low pressure high output (LPHO) or 
medium pressure (MP) type UV system will be permitted for the direct filtration option. 

 

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 42 OF 119

 

 Table 7-15: UV Disinfection Criteria for Direct Filtration 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Required Disinfection 0.5-log Giardia and Cryptosporidium 

Design Inactivation Target 2.0-log Giardia and Cryptosporidium 

Minimum Dose, mJ/cm2 5.8 

Design UVT, percent 93 

Design (maximum) flow per reactor, ML/day 45 

Maximum headloss at max flow, mm 400 

Minimum Flow, ML/day 15 15 15 

Number of reactors, no.  (duty/standby) 3 (2/1) 3 (2/1) 4 (3/1) 

Lamp Type LPHO or MP 

 

For both membrane options, Giardia and Cryptosporidium is removed by the membrane pores.  A LPHO UV 
system is also selected to provide additional safeguard for treatment of the stage 2 membrane permeate prior to 
blending with the Stage 1 permeate.  This approach is used at City of Nanaimo’s South Fork WTP and is 
therefore anticipated to be required by VIHA. Disinfection Criteria for Membrane Filtration Options is shown in 
Table 7-16. 

Table 7-16: Disinfection Criteria for Membrane Filtration Options 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Required Disinfection N/A 

Normal Target Disinfection N/A 

Design Dose, mJ/cm2 12.0 

Design UVT, percent 98 

Maximum headloss at max flow, mm 600 

Minimum Flow, ML/day 7.5 9 12 

Number of reactors (1 standby) 2 2 3 

Lamp Type LPHO 

 Chlorination 
Chlorine provides primary disinfection for virus and residual chlorine for secondary disinfection.  Under the 
membrane options, it also provides chlorine solution for membrane cleaning (CIP).  The hypochlorite system will 
include the chemical fees system and the following other components: 

 Bulk delivery fill station with control panel and spill containment pad sized for an entire chemical 
delivery truck. 

 Storage tanks complete with secondary containment, fill and supply piping headers, overflow, drains, 
operator access to top and interior of tank, and redundant level instrumentation. 

Capacity of bulk chemical trucks range from 10,000 litres to 20,000.  Peristaltic metering pumps meter the 12.5% 
solution into the filtered water.  Table 7-17 describes the design criteria for the bulk sodium hypochlorite system.  

  

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 43 OF 119

 

Table 7-17: Bulk Sodium Hypochlorite Design Criteria 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Storage    

Concentration, % 12.5 

Specific Gravity 1.17 

Number of Storage Tanks, No. 2 2 3 

Capacity (each), L 7,500 

Capacity (total) a, L 15,000 15,000 22,500 

Design Chemical Dose Range    

Finished Water, mg/L 1.5 – 2.0 

Max Feed rate (at 1.8 mg/L), kg/hr 5.63 6.75 9.00 

Min Feed rate (Winter at 1.5 mg/L), L/hr 6.4 7.7 10 

Max Feed rate (MDD at 1.8 mg/L), L/hr 39 47 62 

Feeders    

Number, total (duty / standby) 3 (2 / 1) 

Minimum Capacity (each), L/hr 6 

Footprint, m2 100 

Notes: 
a) Solution storage is based on 30 days storage at annual average flow rate in 50 year design horizon.  If a 

membrane option is selected, the storage volume must be increased to account for chlorine usage with 
membrane CIP cleaning. 

 

A memo comparing bulk hypochlorite delivery and storage as 12.5 percent solution versus on-site hypochlorite 
generation (OSHG) was prepared for review by CVRD and a final decision has not been made.  OSHG 
addresses the concern of transporting 12.5% strength hypochlorite solution to Vancouver Island, but is 
approximately twice the capital cost and 50% higher cost as total lifecycle. 

For flexibility, the chlorination system will be based on bulk-hypochlorite but the WTP facility will be configured to 
permit conversion to OSHG either in the future or upon selection by the DB proponent.  Therefore, provision will 
be provided in the building footprint for conversion to OSHG.  OSHG requires delivery of high purity salt and the 
use of an electrolytic cell to produce 0.8% sodium hypochlorite. 

Table 7-18 describes the design criteria for the on-site hypochlorite generation. 

 

  

  DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 44 OF 119

 

Table 7-18: On-Site Hypochlorite Generation Provisional Design Criteria  

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Storage    

Concentration, % 0.8 

Specific Gravity 1.0 

Number of Tanks, No. 2 2 3 

Capacity (each), L 20,000 20,000 20,000 

Capacity (total) a, L 40,000 40,000 60,000 

No. hours at peak dose, hrs1 57 47 53 

Design Chemical Dose Range    

Finished Water, mg/L 1.5 – 2.0 

Feed rate (at 1.8 mg/L), kg/hr 5.6 7 9 

Feed rate (at 1.8 mg/L), L/hr 703 844 1125 

Feeders    

Number (1 standby) 4 4 6 

Capacity (each), L/hr 250 

Footprint, m2 250 

Notes: 
a) Solution storage is based on 2 days storage at maximum day demand for 50 year design horizon.  If a 

membrane option is selected, the storage volume must be increased to account for chlorine usage with 
membrane CIP cleaning.  Storage of salt in saturator would be based on 30 days. 

 Clearwell 
A clearwell will be included on the WTP site to provide chlorine contact time for virus disinfection and balancing 
storage for the water treatment plant.  Chlorine contact time is required for all filtration options to achieve a target 
of 4-log virus reduction.  However, it may be prudent to allow goals for minimum of CT corresponding to a 1-log 
Giardia disinfection target which is a more conservative contact time than 4-log virus.  To achieve the required 
0.7 baffle factor, there will be an inlet baffle and two baffle walls in each cell.  Additionally, the conveyance from 
the clearwell to the tie-in at the existing chlorination building will provide additional contact time.  

Table 7-19 described the criterion for the clearwell. 

 

  DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 45 OF 119

 

Table 7-19: CT Volume Requirements for Clearwell 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Minimum Water Temperature, ºC 2.0 

Target log removal, Giardia and Viruses 1-log Giardia, 4-log viruses 

CT, Giardia, mg/L min 50 

CT, Viruses, mg/L min 12 

Chlorine Residual, mg/L 1.4 

Baffle Factor 0.7 

Min. Chlorine Contact Volume for Giardia (pH 7.0) m3 4,040 4,880 6,500 

Min Chlorine Contact Volume for Viruses (pH 6.0), m3 638 765 1,020 

 

UV follows direction filtration to achieve the required log removal of Giardia.  Therefore, sizing the clearwell for 
primary disinfection is based on 4.0-log virus.  Provision to achieve 0.5 log Giardia inactivation is included in the 
balancince storage as a redundant barrier.   The clearwell consists of two cells to facilitate maintenance and 
allow for isolation of one cell during low flow (winter) operation. A valve chamber will house the inlet, outlet and 
drain valves. A trench is provided in each cell for draining during maintenance or winter operation when only one 
cell is required. The floor is sloped towards the trench and small penetrations are provided along the base of 
each baffle wall to allow water to pass through. A duplex pump system is provided for draining the clearwell 
cells. 

Under the ultimate design scenario, the clearwell configuration would be mirrored with the outlet, overflow, and 
drainage piping located at the centre of the two reservoirs to minimize pipe lengths and promote uniform 
hydraulic conditions.  The clearwell provides not only chlorine contact time but also balancing storage for water 
treatment plant operations and distribution system balancing storage.  

Table 7-20 presents the clearwell volume for WTP Operation.   

Table 7-20: Clearwell Operating Volume 

DESCRIPTION 
CRITERIA  

75 ML/D 90 ML/D 120 ML/D 

Min. Chlorine Contact Volume for Giardia (pH 7.0) m3 4,040 4,880 6,500 

Balancing Storage (3 hours at MDD), m3  9,375 11,250 15,000 

Number of Cells 2 4 4 

Volume Per Cell, m3 5,000 5,000 5,000 

Total Clearwell Volume, m3 10,000 20,000 20,000 

Future provision to double the clearwell size plus additional storage within the system will allow the CVWS to 
provide 20 ML total storage for the 90 and 120 ML/day design horizons. 

 Residual Treatment  
Overall objective of the residuals treatment is to manage all treatment residuals on-site.  CIP waste is covered in 
section 7.13.  The membrane treatment system is expected to result in greater than 99% efficiency (using two 
stages). The direct filtration system is expected to result in 95% efficiency.  The following section describes the 
residuals handling methods for both the direct filtration and the membrane system. 

The residuals estimate accounts for turbidity solids, coagulant solids, and estimated filter runtimes.  A 25% 
safety factor was applied to the estimate of solids and backwash volumes. Typically, the poor water quality 
coincides with low water use and the maximum flows have coincided with low turbidity.  Seven scenarios were 
developed for sizing the residuals handling for the spent filter backwash water (SFBW).  Table 7-21 describes 
the seven scenarios that have been used to design the direct filtration residuals handling units.  

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 46 OF 119

 

Table 7-21: Direct Filtration Residuals Handling Design Scenarios 
Design 
Flow 

(ML/day) 
Parameter Design Summer Winter Average 

Min 
Solids 

Max 
Solids 

High 
Solids 

75 

Flow, ML/day 75 60 30 15 30 15 15 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Solid, kg/day  413 353 409 116 171 534 379 

SFBW, m3/day 1872 2080 1300 832 1248 2340 1560 

90 

Flow, ML/day 90 72 36 18 36 18 18 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Solid, kg/day  496 424 491 139 205 640 455 

SFBW, m3/day 2184 2496 1733 832 1248 3120 1560 

120 

Flow, ML/day 120 96 48 24 48 24 24 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Solid, kg/day  662 565 655 185 274 854 606 

SFBW, m3/day 2496 2912 1733 832 1664 3120 1560 
 

The maximum solids scenario for the 75, 90 and 120 ML/day will be used to for the indicative design sizing of 
the residuals treatment system.   

7.12.1 Direct Filtration Residuals Handling 

Wastewater from the direct filtration plant is primarily the filter backwashes and the filter-to-waste during 
filter ripening.  Optimizing filter performance can reduce the frequency of backwashes and thereby the 
volume of residuals produced.  The onsite filter backwash water treatment consists of a high rate 
clarification stage; a thickening stage; followed by a centrifuge.  The filter backwash will first be equalized 
for pumping to the spent filter backwash treatment system. 

7.12.2 Backwash Equalization 

The backwash equalization tanks will consist of 2 cells sized to receive at least four backwashes.  A wet-
well will allow pumping from either using submersible pumps.  The submersible pumps will operate by 
VFD and run continuously to transfer backwash waste flow to backwash treatment. 

Table 7-22 describes the sizing of the equalization tank and waste transfer pumps.  

Table 7-22: Equalization Tank Sizing 

DESCRIPTION CRITERIA 

Equalization Tank  

Size of cell, m, m 10 x 40 

Depth of cell, m 2.5 

Volume of cell, m3 1,000 

No. of Backwashes 5.7 

Number of Cells 2 

SFBW Pumping  

No. and Type of Pumps, total (duty/standby) 3 (2/1) submersible VFD 

Pump Flow Rate (ea), m3/day (US gpm) 800 to 1,250 (230) 

Pump TDH, metres 15 

Pump Motor Size, hp (kW) 7.5 (5.6) 

 

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 47 OF 119

 

7.12.3 Backwash Treatment 

From the equalization tank, the SFBW will be pumped to high rate clarification and supernatant from 
clarification will flow by gravity to the head of the plant. The ballasted clarification consists of three 
flocculation tanks followed by a lamella sedimentation basin. A coagulant will be injected in the pipe 
before the first coagulation tank and allow dispersing in the first flocculation tank.  In the second 
flocculation tank, microsand and flocculent aid polymer will be injected and mixed.  The third flocculation 
tank allows time and mixing and for the maturation of the floc particles. Each of the flocculation tanks 
include a radial mixer. 

The sedimentation basin will have lamella tubes to increase the effective settling area.  Solids and 
microsand will be separated, and the solids will flow to the thickener.  

Table 7-23: Backwash Treatment Design Criteria 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Ballasted Clarifier    

No. of Trains, total (duty/standby) 2 (1/1) 2 (1/1) 2 (1/1) 
Capacity per unit, m3/day 3,000 

Unit footprint, m2 17 

Flow Recirculation, m3/hour 4 
Assumed minimum percent solids capture, % 80 
Solids concentration of supernatant, mg/L 10 
Average Flow to thickener, m3/day 77 
Sludge solids concentration, mg/L 1,500 to 5,000 
Mass rate to thickeners, kg/day 270 to 400 
No. Floc tanks per unit 3 
No. Microsand recirculation pumps per unit 2 

The settled solids from the backwash treatment will be pumped to a circular thickener through the center 
column. A baffle wall will dissipate the energy for quiescent settling conditions. A rotating skimmer arm 
with pickets will thicken and direct the thickened solids to a center hopper which are then pumped (in 
batch operation) to the centrifuge for the final dewatering stage. The effluent from the thickener will be 
directed to the SFBW equalization tank.  Table 7-24 describes the sizing of the thickening equipment.  

Table 7-24: Thickener Sizing for SFBW Treatment  

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Thickener  

Design Hydraulic loading, m/hr (USgpm/sf) 0.3 (0.12) 

Design Mass Loading, kg/m2/day (lbf/ft2/day) 50 (10) 

Numbers of thickeners 2 

Diameter, m (ft) 4.0 (13.2) 

Surface area per thickener, m2 12.57 

Hydraulic depth of thickener, m (ft) 4.5 (14.75) 

Wet volume in thickener, m3 47 

Average supernatant flow, m3/d 70 80 110 

Average Volume of Sludge to Centrifuge, m3/d  20 25 35 
Storage, days 7 

Efficiency of removal, % 90 

Design solids to centrifuge, kg/d 480 560 745 

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 48 OF 119

 

The final dewatering stage is the centrifuge. The sludge from the thickener is fed into the centrifuge 
through the center feed inlet. The rotating force causes the solids to build up against the wall of the 
centrifuge bowl and the solids are pushed in opposite direction of the liquid by the screw conveyor.  The 
water that has been separated (centrate) will be returned by gravity to the thickener. The solids produced 
(cake) will be stored in a bin or truck and hauled to a landfill for final disposal. Table 7-25 describes the 
design criteria for the dewatering.  

Table 7-25: Centrifuge Design Criteria 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Centrifuge    

Number of units 1 

Hydraulic loading, m3/hr 2 to 5 

Solids Recovery, % 95 

Dewatered Solids Content, % 20.0 

Solids Feed Concentration, % 2.0 

Polymer System  

Polymer Dose, kg per dry tonne 9 

Polymer Consumption, kg/d 4.5 

7.12.4 Membrane Filtration Residuals Handling 

The membrane system will produce two waste streams, the backwash and the clean-in-place (CIP). The 
wastewater produced by the clean-in-place will be handled in its’ own treatment system due to the high or 
low pH of the waste. Backpulse reject from the 2nd stage membrane will be pumped to the thickeners. 
Table 7-26 describes the water quality conditions for the membrane residuals sizing.   

Table 7-26: Membrane Filtration Residuals Design Scenarios 
Design 
Flow 

(ML/d) 
Parameter Design Summer Winter Average 

Min 
Solids 

Max 
Solids 

High 
Solids 

75 

Flow, ML/day 75 60 30 15 30 15 15 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Total Solids, kg/day 136 131 223 41 60 441 286 

Total WW, m3/day 409 338 160 71 169 71 71 

90 

Flow, ML/day 90 72 36 18 36 18 18 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Total Solids, kg/day 163 158 268 50 72 529 343 

Total WW, m3/day 498 410 195 88 205 88 88 

120 

Flow, ML/day 120 96 48 24 48 24 24 

Turbidity, NTU 0.3 0.5 3.3 0.8 0.4 15 9.5 

Total Solids, kg/day 218 210 357 66 96 705 458 

Total WW, m3/day 677 552 267 124 276 124 124 
 

The maximum solids scenario for the 75, 90 and 120 ML/day is used to size of the residuals treatment 
system.  The membranes reject treatment system includes an equalization tank, gravity thickeners, and 
centrifuge. The backwash recycling is expected to recycle 99% of the backwash water. Seven scenarios 
were analyzed for sizing.  

DRAFT



 
COMOX VALLEY WATER TREATMENT PROJECT - INDICATIVE DESIGN REPORT

 

www.opusinternational.ca ©OPUS INTERNATIONAL CONSULTANTS | DATE PAGE 49 OF 119

 

The gravity thickener will thicken the 2nd stage membrane reject. It operates in the same method as 
described the in SFBW treatment. The effluent from the thickener will be recycled to the head of the plant. 
Table 7-27 describes the thickener design.  

Table 7-27 Thickener Sizing for Membrane Filtration 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Thickener  

Design Hydraulic loading, m/hr (USgpm/sf) 0.3 (0.12) 

Numbers of thickeners                           2 

Diameter, m (ft)                           4.8 (15.75) 

Surface area per thickener, m2                          18.10 

Hydraulic depth of thickener, m                           4 

Wet volume in thickener, m3                         72 

Average Supernatant Flow, m3/d 51 65 92 

Average Volume of Sludge to Centrifuge, m3/d  20 24 32 

Storage, days 3 to 4 3 to 4 2 to 3 

Design Efficiency of removal, %                         90 

Design solids to centrifuge, kg/d 340 480 635 
 

Final dewatering stage is the centrifuge. The sludge from the thickener is fed into the centrifuge through 
the center feed chamber. Table 7-28 describes the design criteria for the membrane reject treatment, were 
the centrifuge criteria matches Table 7-25.  

Table 7-28: Membrane filtration residuals handling centrifuge design 

DESCRIPTION 
CRITERIA 

75 ML/D 90 ML/D 120 ML/D 

Centrifuge system – Table 7-25    

Polymer System 
   

Polymer Dose, kg/DT 9.0 

Polymer Consumption, kg/d 4 4 6.0 

Polymer Flow, L/min 2.5 3.0 8 

Run tank size, L 300 360 475 

Centrate System – Table 7-25 
   

 Clean-in-Place Treatment 
The CIP wastewater from both Stage 1 and 2 membrane system will first be neutralized in a holding tank. Once 
neutralized, two management approaches were considered. 

 Construct a waste pipeline to discharge the neutralized waste to City of Courtenay collection; or 